
BC2300RS

1. MAIN BODY  ............................................................................1 ~ 2
2. GEARCASE ..............................................................................3 ~ 4
3. ENGINE .....................................................................................5 ~ 8
4. CARBURETOR, FUEL TANK ................................................9 ~ 10
5. ACCESSORIES .......................................................................11 ~ 12

P/N 522447

2007. 09.

PARTS LIST

CONTENTS



- 1 -

1. BC2300RS
 MAIN BODY

5
4

3

31

6

9

10

14

13

15

7

8
12

11

21 2

25

23
22

24

30

28
27

29

26

16

19

17

18

20



- 2 -

1-1 363381 BC2300RS 1 
1-2 221473 Clutch Case Ass'y 1 Incl.3-5
1-3 221474 Clutch Case 1 
1-4 016405 Bearing 1 #6200ZZ
1-5 013825 Snap Ring 1 #30

1-6 096042 Bolt 1 M5X30
1-7 224123 Driveshaft Tube 1 
1-8 226399 Driveshaft Ass'y 1 
1-9 229091 Clutch Drum 1 
1-10 223153 Throttle Trigger 1 

1-11 054691 Hanging Bracket Ass'y 1 Incl.12
1-12 089738 Bolt 1 M5X15
1-13 229041 Label 1 BC2300RS
1-14 223188 Label 1 
1-15 228043 Label 1 

1-16 222454 Loop Handle Ass'y 1 Incl.17-20
1-17 222520 Loop Handle 1 
1-18 213171 Buffer 1  
1-19 222142 Screw 4 M5X28
1-20 081027 Nut 4 M5

1-21 220533 Hanging Strap Ass'y 1 
1-22 228392 Safety Cover Ass'y 1 Incl.23-25
1-23 227820 Bracket 1 
1-24 227819 Threaded Bracket 1 
1-25 092555 Bolt 2 M6X30

1-26 228301 String Cutter Ass'y 1 Incl.27-29
1-27 227823 String Cutter  1 
1-28 817002 Bolt 1 M5X20
1-29 228325 Nut 1 M5
1-30 227812 Cover Extention 1 

1-31 817002 Bolt 4 M5X20

 Ref. No. Part No. Part Name Q'ty Remarks



2. BC2300RS
 GEARCASE

- 3 -

5

11
10

9

1

16
12

3

4

2

6

7
8

13

14

15



- 4 -

2-1 225835 Gearcase Ass'y 1 Incl.2-16
2-2 226284 Gearcase 1 
2-3 225897 Bolt 1 M6X8
2-4 226285 Bearing 1 #626
2-5 227108 Gear Set 1 

2-6 112184 Bearing 1 #6000DDU
2-7 054676 Snap Ring 1 #26
2-8 225898 Collar 1 10X16XT2.6
2-9 226286 Bearing 1 #609ZZ
2-10 228477 Snap Ring 1 #9

2-11 140270 Snap Ring 1 #24
2-12 092561 Bolt 1 M5X25
2-13 225891 Blade Boss A 1  
2-14 225892 Blade Boss B 1  
2-15 225893 Nut 1 M8

2-16 225896 Bolt 1 M5X10

 Ref. No. Part No. Part Name Q'ty Remarks



- 5 -

3. BC2300RS
 ENGINE

66

50

9

8

10

14
12

13

2
4

3

22

21
25

43

23
25

24

6
5

7

47

11

49

48

41

40
39

42

38

37

36

35 45

44

31

27

28

28

29
32

30

5134
33

20
46

17
16

26

16
19

15

18

63

65

52

62

53

57

54

56
55

58

59

61
60

64



- 6 -

3-1 858235 Engine 1 EE230/11
3-2 266249 Cylinder 1 New gasket required
3-3 283420 Gasket 1 
3-4 267290 Cap Screw 2 M5X20
3-5 263772 Insulator 1 New gasket required

3-6 267049 Gasket 1  
3-7 269826 Screw 2 M5X25
3-8 281524 Muffler 1  
3-9 266264 Cap Screw 2 M5X50
3-10 280409 Gasket 1  

3-11 280846 Top Cover 1 
3-12 283983 Hook 1  
3-13 283984 Screw 1 M5X50
3-14 280144 Screw 1 4X16
3-15 280341 Crankcase 1 

3-16 280488 Bearing 2 PPL6001
3-17 261492 Oil Seal 1 
3-18 261386 Oil Seal 1 
3-19 055185 Snap Ring 1 #28
3-20 261612 Cap Screw 3 M5X30

3-21 263569 Piston 1 
3-22 263789 Piston Ring 1 (2)required
3-23 261036 Piston Pin 1 
3-24 263957 Bearing, Needle 1 
3-25 261576 Clip, Piston Pin 2  

3-26 267193 Crankshaft/Conn.Rod Ass'y 1  
3-27 269168 Clutch Ass'y 1 Incl.28,29
3-28 269169 Clutch Shoe 2 (2)required
3-29 269173 Spring, Clutch 1 
3-30 269647 Clutch Bolt 2  

3-31 269175 Washer 2 6.1X15X1.6
3-32 261777 Wave Washer 2  
3-33 283386 Fan Cover 1  
3-34 269831 Screw 4 M5X20
3-35 280469 Magneto Ass'y 1 Incl.36-42

3-36 261356 Rotor/Fan 1 
3-37 280470 Ignition Coil Ass'y 1 Incl.38-42
3-38 267401 Coil 1 
3-39 280868 Spark Plug Wire Ass'y 1 Incl.40-42
3-40 280869 Spark Plug Wire 1  

3-41 280870 Plug Boot 1  
3-42 280871 Connector 1  
3-43 261076 Woodruff Key 1 3X10 
3-44 261417 Nut, Rotor 1 M8
3-45 280381 Spacer 2 

 Ref. No. Part No. Part Name Q'ty Remarks



- 7 -

3. BC2300RS
 ENGINE

66

50

9

8

10

14
12

13

2
4

3

22

21
25

43

23
25

24

6
5

7

47

11

49

48

41

40
39

42

38

37

36

35 45

44

31

27

28

28

29
32

30

5134
33

20
46

17
16

26

16
19

15

18

63

65

52

62

53

57

54

56
55

58

59

61
60

64



- 8 -

3-46 269832 Screw 2 M4X25
3-47 262483 Spark Plug 1 BPMR6Y
3-48 267492 Wire, Lead 1 
3-49 282880 Wire, Lead 1 
3-50 267561 Label 1 

3-51 264588 Clamp 1 
3-52 282404 Recoil Starter Ass'y 1 Incl.53-62
3-53 282405 Recoil Ass'y 1 Incl.54-61
3-54 283411 Reel 1  
3-55 283412 Cam Plate 1  

3-56 280930 Spring 1  
3-57 280931 Spiral Spring 1  
3-58 267213 Set Screw 1  
3-59 280932 Starter Rope Ass'y 1 Incl.60,61
3-60 280933 Starter Rope 1  

3-61 267219 Starter Knob 1  
3-62 280934 Starter Pawl Ass'y 1  
3-63 280489 Screw 2 M4X20
3-64 269833 Screw 1 M4X16
3-65 283992 Label 1 BC2300RS(CE)

3-66 265694 Label 1 

 Ref. No. Part No. Part Name Q'ty Remarks



- 9 -

4. BC2300RS
 CARBURETOR, FUEL TANK

1

5

3

10

11
12

14

24

17
18

1921

22

20

23

16

35
36

33

32

34

31 30

28

29
26

25

37 38

27

15

13

9

2

8

7

4

6



- 10 -

4-1 283893 Carburetor Ass'y 1 Incl.2-15
4-2 263739 Pump Body 1 
4-3 262996 Screw 4 
4-4 262991 Purge Body 1 
4-5 262992 Cover Plate 1 

4-6 261874 Primer Bulb 1 
4-7 283905 Diaphragm, Metering 1 
4-8 262993 Gasket 1 
4-9 262994 Diaphragm, Fuel Pump 1 
4-10 282576 Gasket 1 

4-11 262730 Main Jet 1 
4-12 261871 O-Ring 1 
4-13 261876 E-Ring 1 
4-14 261658 Swivel 1 
4-15 264682 Screw 2 

4-16 261117 Clip 1 
4-17 261864 Gasket 1  
4-18 264691 O-Ring 1  
4-19 266420 Cleaner Ass'y 1 Incl.20-22
4-20 264709 Cover 1 

4-21 266433 Case Ass'y 1  
4-22 264695 Filter 1 
4-23 269834 Screw 2 M5X60
4-24 280020 Swivel Ring 1 
4-25 283687 Fuel Tank Ass'y 1 Incl.26-36

4-26 282401 Fuel Tank 1 
4-27 281564 Fuel Tank Cap Ass'y 1 Incl.28
4-28 269377 Gasket 1  
4-29 261696 Breather Ass'y 1  
4-30 283299 Fuel Pipe Pick-up Ass'y 1 Incl.31-36

4-31 283300 Fuel Pipe Ass'y 1 Incl.32-34
4-32 261115 Grommet 1  
4-33 261690 Fuel Pipe 1 160L
4-34 283301 Return Pipe 1 135L
4-35 264653 Filter Ass'y 1 

4-36 261117 Clip 1  
4-37 269828 Screw 2 M5X16
4-38 281208 Screw 1 M5X16

 Ref. No. Part No. Part Name Q'ty Remarks



- 11 -

5. BC2300RS
 ACCESSORIES

1

5

7

6

8

2 3

4



- 12 -

5-1 210418 Box Spanner 1 13X19X(+)
5-2 022865 Double-ended Wrench 1 8X10
5-3 210181 Lever Handle 1 3.5X170L
5-4 220534 Blade Cover 1 
5-5 210179 Mowing Blade 1 

5-6 226182 Semi-Auto Head(L) 1 
5-7 229045 Instruction Manual 1 BC2300RS
5-8 522447 Parts List 1 BC2300RS

 Ref. No. Part No. Part Name Q'ty Remarks


